ADJUSTABLE PULLEY

ELEIKO DUAL

Art.no. 3085806

ELEIKO






CONTENTS

Read before installation and use 4
Safety instructions 4
Warning labels 5
List of components 6
Assembly instructions 9
Tools needed 9
User guide 64
Purpose b4
General instructions for use 64
Product specifications b4
Care and maintenance 65
Preventive maintenance and inspections 65
Spare parts and service 65
Warranty 65

NOTE! YOU WILL ONLY NEED TO USE THIS MANUAL!
YOU WILL NOT NEED THE MANUAL THAT CAME IN THE WOODEN BOX
TOGETHER WITH THE CABLE ATTACHMENT!

ELEIKO



READ BEFORE
INSTALLATION AND USE

Install and use this equipment in a place where access and supervision are specifically controlled by the owner.

Be sure to install the equipment on a stable base and level the equipment properly. Eleiko recommends that all
equipment is installed by a licensed contractor or an Eleiko installer.

This equipment is intended for indoor use only.

SAFETY INSTRUCTIONS

It is the responsibility of the purchaser of ELEIKO products to instruct all users and supervising personnel on
proper usage of the equipment. It is also the responsibility of the purchaser of ELEIKO products to assess the
suitability of the floor, and to choose appropriate fasteners depending on floor type when using ELEIKO products
that needs to be bolted to the ground.

1.

10.

Allincluded warnings (labels) and instructions MUST be read before the use of any Eleiko
equipment. Only use the equipment as it is intended.

A user MUST get a medical examination and proper instructions before using any Eleiko
equipment.

DO NOT let anyone, under any circumstances, use equipment that appears to be damaged. Do not
try to repair any equipment before consulting an Eleiko technician.

DO NOT replace components of Eleiko equipment with other, none Eleiko, equipment (magnetic
safety pin, frames, bars etc.). Do not improvise! If there are any doubts, consult an Eleiko
representative prior to any intervention.

DO NOT overload the equipment and DO NOT try to exceed personal strength levels.

Children under the age of 14 must be supervised by an adult.

DO NOT remove any safety labels from the Eleiko equipment. Eleiko is not responsible if a label is
removed. Replace damaged labels immediately.

Eleiko packaging for products an be made of wood. Be aware of splinters! You MUST use
protective gloves and proper work wear.

Eleiko packaging material could be a risk when handling. Be aware of crushing! You MUST use
work wear including protective gloves and hard shoes.

Eleiko products and packing material are heavy, You MUST use proper lifting techniques, work
wear and hard shoes.



WARNING LABELS

7 S\

SERIOUS INJURY COULD OCCUR |F THESE
PRECAUTIONS ARE NOT OBSERVED

Sead all warmirgs and obtain proper instructions
an use of the equiprnent gricr te using.

00 NOT attempt to fix broken or inoperable
acu/pment,

Lse the eqaipmert ony for its inlended use.
Chbtain proparinstruction and DO NOT medify the
acuiprment

Chtain a medical exam betare beginning an
EXEFCISE program,

Slop exercise il vou leel fainl or dizzy. Consull 2
physician if you are experiencing pain.

nspect che equicment bafoa use. DO NOT use if
coupment appears damaged or inoperable.

“eep body and claothing “ree end clear of 211

TILng [Erls

Ca not use accessaries or attach ments not
recornmoended oy Ele ko,

The equiprnent is to ze used only under qualified
sUpervision.

“ake sure 2ll ecuipment is set up and operatad
an 2 solid level surface. DO NOT use equipment
if sct up onan uneven ar unstable surface.

Child ren must not be allowed near this
ecliiprment, Teenacers nust be suparvised,

DO NOT REMOYE THIS LABEL

IF DAMAGED COMTACT ELEIKO TO OBTAIN A
REPLACEMENT AETMET1742




LIST OF COMPONENTS

/
2001592
2001299

2001373
A
G

2001859

3085806p6
3085806a1

1x

A O I N
\/0eoeooovovoo0o0oc0o0v0v0oooo0o00ovovocoovnoonorococcvnovnccsc /

2001860aT

2001320

2001845

Screw Kit 2001937

20x

hx
I3

20x

Lbx

Washer M16

Locking Nut M16

M16x100
2001385-L100

M16x110
2001385-L110

2001379

2001421




LIST OF COMPONENTS

4Lx 4x 2X
I N \ P
3002075
(7,9m for 120 kg & 8,2m for 90 kg)
2X
\\\
2001806
X A
Ny \/ 3000146 Q\\J
2X
\ 2X
38X (120 kg)
28X (90 kg)
3085601 a1 (120kg)
3085850 a1 (90kg) 3085601 a2 2001590




LIST OF COMPONENTS

3085570 p36

3085601 p8

2001483 3085601 p? 3085570 p33 3085570 p34
2X hx 2X
&0
L S
(D
2001808 2001000 3085601 p6
2001485
> x 28 32x
2000780-M12 ‘H ﬁx S
K6S M8 x 30 K6S M8 x 12 Washer M8
Hollow Screw 2000747-1.30 2001620-L12 2001422

M16 x 110
2001385-L110

8x

M16 x 100
2001385-L100

20x

Washer M16
2001421

10x

&

Locking Nut M16
2001379




ASSEMBLY INSTRUCTIONS

Before assembly, make sure you have enough clearance on all
sides of the equipment, not less than 0,6 meters. Take in account
the accessibility to remove and replace bar and weights.

ﬁ r
Qo
o
o
o
A L
TOOLS NEEDED
You need the following tools to assemble the equipment.
= )
', '-’I) ATy
- L’
; 1 '.’J
.--"I’L“-. - ._“_"\_'
Q @
Socket Wrench Size 24mm Wrench Size 24mm Wrench Size 17mm
—
—
1 A—
—
O o O
/N
| i | I' |'1 !
|'|1| II | 'lu i [|J
1 1 | |1
| Ty u v L
Allen Key Size 8 Allen Key Size 6 Allen Key Size 5 Allen Key Size 4

NOTE: Do not use electric power tools for assembly.

-9.



BOLT TO GROUND

Eleiko recommends that this product should be bolted to the ground. Make sure
the ground is solid and level. Consult a licensed contractor to choose the
appropriate anchoring fasteners for your facility.

See assembly instructions for the position of the anchoring points.

. A

-10 -



2001845

Ty T tTe T Tt T T O R T T LR TR L L NN OEOEOSROS

[ NI I IR IR INEIEINXIEINIKIEINXINXINEIXKIEXINX.]

-11 -



2001592

Remove screws and plate from floor beam!
You will not need these parts!

- 12 -



Locking Nut M16

Washer M16

M16x100

M16x110

2001302

LOOSE SCREWS!

M16x100

9

0000000000// _

Y o s s s s s @ =

M16x110

000008000800 OOROOEOCOSOOOROGOGOOBOORBOBES

©

o

3

\\\\\ FAIN IR IR IR IR IR NI IR IR IR IR IR IR IR I IR IR I I IR

13 -



2001373

2001320

9 0000030000330 00 9900303000000 00

[ A S S I B I I I I I I INININIIINININININEINININIINIINIININRNININNI]

- 14 -



Locking Nut M16

M16x100 Washer M16

M16x110

2001859

<

000000000// i

o & o O SO P S S,

LOOSE SCREWS!

M16x110
M16x100

LK)

&0.000000.000000.00000..000000.00000.0
) |® ® o 00000 ay

o
0
ﬂ&/ﬁ
10 000000000000 00000000000000000000000000000O0S SO

q‘ -

- 15 -



2X

Y

Locking Nut M16

M16x100 Washer M16

2001299

LOOSE SCREWS!

This locking nut and washer
will be mounted later!

- 16 -




2001373

2001845

S ® ® S O ® QO ®C C ® O % % % % % O O % % % % Q% % % % % ° “° Q9 %" ST e " saw

R 8 8 3 8 8 2 28 8 8 2 0 3 % 7 8 8 2 38 0 8 0 2 2 a8 3 s 2 38 982

- 17 -



2001592

Remove screws and plate from floor beam!
You will not need these parts!

- 18 -



M16x110

Tx
Locking Nut M16
(N

ﬁwwwowwomoe\\ )
S O A

Washer M16
LOOSE SCREWS!

1x
M16x100

o
9
o

1x
M16x110
M16x100

o
o
o
o

- Y VT T TTITTTTIT T TS T TS T T T s s s s s v s s s e o -
© 00 O0O0OGOOGOOGOGOOGOOGOIOGOIOIOGOOIOGOOIOOIOIOGGOGOGOIOGOIGOLG 000006000 OGOO

Y

2001302

o

[
)

o
0 o
o
o

u T

-19 -



2001320

S % " S % CC T CCCCC % % """ °" %" %" %" %" %" " " " s sa"Tsasw.

@ 00 9060006600606 60 0606600606600 60090096

- 20 -



Locking Nut M16

M16x100 Washer M16

M16x110

2001859

LOOSE SCREWS!

Y Y R R E R S SIS

000000 OPOOOGOGOOOOGOOOOIOGOOCGOGOGIOGIOIOGOGIOIOGOOIOGIOOGOOGGOGOOOGOOGPOOPOGOOOS

o

/o
9fo
)
o
-
N T T Y -
0000000000000 000000000000000IPO0O0CO0O0
I

T

M16x100

M16x110

® ® ®© ®© ®© © © ®© ®© %\

0000000000\\ A_

-21 -



Locking Nut M16

Washer M16

M16x100

2001299

LOOSE SCREWS!

This locking nut and washer

will be mounted later!

-2 -



Locking Nut M16

Washer M16

M16x100

3085806a1

LOOSE SCREWS!

Screw from previous step!

o
O
——
o
)
S
Q
>
D
[ -
o
o
[ -
=
D
[
o
wn




Locking Nut M16

Washer M16

M16x100

3085806p6

LOOSE SCREWS!

~ 2% -



1x

19.

Locking Nut M16

Washer M16

M16x100

2001860a1

If you have purchased Eleiko DAP Storage Shelf Adapter and Eleiko Prestera Storage Shelves.

Install them before you tighten all screws!

0000000000000 00000000000000000000[000

Carefully shake the rack so that all screws falls into

the correct position before tightening all screws!

- 25 -



hx

Washer M8

K6S M8 x 12

3085601 p8

[

W,

Start with left side!

8 % = = ¢ s {3 % % %% % % % 4 % % % e %W eSS N eSS Ae e s s e o \0¢

—
000000000000000000000000000000000000000\0\00000 ‘b

- 26 -



2X

Locking Nut M16

hx

Washer M16

2X

M16 x 100

3085601 a8

- 0
@0@9@99@99@04@

%%%Q%@%%@%@Q\

_ 27 -



2X

4bx 2X
®
3085601 a7 M16 x 100 Washer M16 Locking Nut M16
o B
(@)
g
- °
. .
(@)
(@)
IE @) @)
@) (@)
@) (@)
(@) (@)
@) (@)
N @)

- 28 -



19.

2X

3085601 p3

2X
S

3085570 p33

2X

)
3085570 p34

- 29 -




20.

Place rods in tilted position in these holes.

Rubber dampers and distance plates down!

Wipe off both rods with a clean cloth!

\\t.
| © O ssrnssflesssessssssssessveassesssssasnsssse [Ooq]]

A [l .

[e)

O sssssflesssesasssssvssessassssnassnsssse [Qogl]

—u >

-30 -



19x (120 kg) / 14X (90 kg)

2001590

_
N

Assemble the weight stack plate by plate!

Make sure the first plate is pushed all the way down and locked in position!

P.‘WI, oooooooooooooooooooooooooooooooooooo o
£/ 090000000000 00000000000000000000000000000
—

S

0000000606

This side up!

P‘wl/ oooooooooooooooooooooooooooooooooooo =
4ooooooooooooooooooooooooooooooooooooooooooon.M;n
—
)

A

00000000000000000000000000080

- -

-31 -



b

3085601 a1 /3085850 a'

22.

\ & 2 & v~ v s . N T % % % % %2 % 8% %38 % % % %% st ee,S,SY,YYSs ... ‘.:-
OO0 00000000000 O0O00O0O00O0OOOOOOOLOOOOLOLOOOOLOOOOOLOOOOO _ﬂ.—ﬂ.nby
/M Ty

e\ NN
,\-:V 4 \\“\\\\\\\\\\\\\\\ .\\ oo\
- 3 —— 111111 n“.

-32 -



3085601 p9

3085601 a2

[ = =
_O O.-..-—..........-‘................... xxii

e

Top weight and plastic top suspension
must be turned this way!

Mount top weight and plastic top suspension!
Push to vertical position!
-33-

4 88 & s s 8 8 |

=R

—
AN/
¢

Nl




24, ﬁ 2X 4X

T

3085601 pé K6S M8 x 30 K6S M8 x 12 Washer M8

Plastic top suspension
from previous step!

LI = = T T O - -

M8 x 30

<9
-
0
0
0
0
0
(\
ol

3085601 p6_—1'_ @
0 0
0 ()
0 o
0 ()
0

The weight incement can now be secured
In a top position with help of the pop-pin!

- 34 -



Tx

29.

Single Wheel Kit

Unscrew nuts and mount both wheel kits!

\‘
S \
g

0
Q
0
. Lo\
0
0 B
0
] =
0
. 8 &
/ "’
- 0
= 1y
)
Q
0
0
0

-35-



2X

2 6 4x 2X
3085601 a9 M16x100 Washer M16 Locking Nut M16

These screws can be found in the screw kit that came with the frame!

e © PP e e e e e e

- 36 -



1x

27.

3085601 a3

Remove plate and reassemble on upright!

Be careful not to let any parts fall out!

Make sure the screws are not too tight!
Carriage should be easy to adjust in height!

e = “\AAMANMANNANNNNANNNN

,//////////////////x/y
NIREERRRRRRE RN o N

-37 -



Locking Nut M16

Washer M16

M16 x 110

2001000

3085601 aé

If locking nuts are on this side
loosen the screws and turn them so that
screw heads are on this side!

/OOOﬂG 0‘.00

© © © © @000

00000000

////////////////rl

\\\\\\\\\\\\\\\E
"

...................00.'..........‘... A

-38 -



29.

Hollow Screw

|
S

Z]

e

L
n

Unscrew nut and mount on carriage!

® A%%
!

O

Screw should be as far down as possible!
Tension in the cable can later be adjusted by moving the screw upwards!

-39 -



1x

30a.

CABLE

Let cable pass inside

this screw!

Step 3

®© © © © © © © © © © © & 9 © © 9 & & & o

O 0O 0O 00O 00O OO0 00000 O0V0O0O0OO0OO0OO.C




1x

30b.

2001808

Step 4

00000000 O0DO0DO0ODO0COQOO0OO0

O 0O 0O O0OO0OO0OO0OO O

Make sure the cable is tight by pulling its end.
Let the cable pass through the hollow screw
before fixing it with the cable end!

Cut off leftovers from cable!

o[ 0 2001808

OOOO/

- 41 -



hx

hx

N\

1x ™M1

31.

Washer M8

K6S M8 x 12

3085601 p25

Wipe off both rods again with a clean cloth

before mounting the cover plate!

Ao 2000000000000 o0

Q\W 00000000655&0000000“13

””"“"”""” I

/]

A "‘,‘0“""'00.““"'




Tx

32.

2001483

/

[ @ @

I EEEEEEEEEEEE XS

Z

~
-

.

()

_/

\®O S99 090099098880/

LR 2 BN R NN SN AN JNY JNY JNY SN R J

/

A
\J

)
L)
°
.
)
O‘ >
.

S 00V OOLOOCLOO00OGSOSOSO OO LA R XX NN X
[ XXX EEEXEEEEXEXEXEXXNX] [ X XXX XK]

Q)

J

\

AN

‘. 0000000000 SSQ QN

J

I E X R R R R R R R N N A )

P A

lllll

RN EEEEEREEE RN/

Secure selector pin by threading the metal ring into the left hole!

- 43 -



hx

Washer M8

hx
T

K6S M8 x 12

2x

33.

3085601 p11

0900000000000 0O0COO0OOO

S

\ °

oooooooooo}ooooOOo

Numbers to the left
of the weight stack!

o 0

- bl -



Washer M8

K6S M8 x 12

3085601 p8

Right side

- 45 -



2X
Locking Nut M16

hx
Washer M16

2X

M16 x 100

3085601 a8

J@@Q@@@@@@@@O@@@/

QQQQQQQ&QQQ@QQ/W\

- 4b -



2X

LX 2X
3085601 a7 M16 x 100 Washer M16 Locking Nut M16

O
H
@)
O
@)
i />
O
O P
X
@) P
O
O P—
o () I 5
O >< O BI
o
O O
(@) O
O O
O O
O [

- 47 -



37.

2X

3085601 p3

2X
S

3085570 p33

2X

)
3085570 p34

- 48 -




38.

Place rods in tilted position in these holes.
Rubber dampers and distance plates down!

Wipe off both rods with a clean cloth!

o
ol

...............0..t........t...l.....o

I~

ll:-x;x-]ooo‘o...c.ol.oot.ttooocoo..u.oa'oooooo

1 I:ii-}

_ 49 -



19x (120 kg) / 14X (90 kg)

o~
™

2001590

Assemble the weight stack plate by plate!

Make sure the first plate is pushed all the way down and locked in position!

®@ e 00006 o |

T
i AN

222222227777 2238\ »
.

...0..0.000.0.00.0.00.0....0..00.00...00.0000. \

000000000000000000000000000000000

This side up!

©0 000000000000 06006000 060606 |

>.0....0......0.....000.00.000....0.00.....0

000000000000000000000000000000000 J

%E%.__,,, :

- 50 -



1x

40.

3085601 a1/3085880 a'

-51 -



3085601 p9

3085601 a2

Mount top weight and plastic top suspension!

Push to vertical position!

A 08 AR
_O O.....—n..u.......;......u........-'oE-
v L~ .

must be turned this way!

Top weight and plastic top suspension

\
ﬂ‘

o

>000000000000000000000000000000000000000000.

.“:00

-52 -



1x 2X

b2, 1 %

3085601 pé K6S M8 x 30 K6S M8 x 12 Washer M8

Plastic top suspension
from previous step!

2 O 0O O O 0 0O @ @ 9 © @

M8 x 30

3085601 p6

‘0000\00000000

The weight incement can now be secured
In a top position with help of the pop-pin!

-53 -



Tx

43.

Single Wheel Kit

Unscrew nuts and mount both wheel kits!

a

T
66@66%966/6669%666@9
/

ooooé

S © ©§ & S s

- 54 -



2X

4x 2X
3085601 a9 M16x100 Washer M16 Locking Nut M16

These screws can be found in the screw kit that came with the frame!

- 55 -



1x

49,

3085601 a3

Remove plate and reassemble on upright!

Be careful not to let any parts fall out!

Make sure the screws are not too tight!
Carriage should be easy to adjust in height!

D - - s " " S S e

S

Y /111 SSSSSLII ATV,
g 777

- 56 -



3085601 aé

2X

S

1x

2X

1x

®

2001000 M16x 110  Washer M16 Locking Nut M16

If locking nuts are on this side,
loosen the screws and turn them so that
screw heads are on this side!

-57-

YT ]

L
-

S —
N——°

[
(]
°

i

' < L
LB M

e

:\-x\\\\

n
L]

{

\
Il

o



D~
4

Hollow Screw

Screw should be as far down as possible!
justed by moving the screw upwards!

Tension in the cable can later be ad

- 58 -



1x

Step 2

CABLE

le pass inside

this screw!

Let cab

t

Step 1

00000/

48a.

@000@

Step 3

50 0 0000000000

@ O O OO OO PO O OO OO OO O O O




Tx
43D.

2001808

Step 4

00000000000 O0CO

Make sure the cable is tight by pulling its end.
Let the cable pass through the hollow screw
before fixing it with the cable end!

Cut off leftovers from cable!

1

3
MW

Deant VLUV A VAN

A VAN NMANNNNNNNNNY

- 60 -



hx

Washer M8

hx
T

K6S M8 x 12

1x ™M1

49.

N
3085601 p25

Wipe off both rods again with a clean cloth

before mounting the cover plate!

...'Q\'.00.“."""""""""0..

.‘.\..\...‘..‘....‘...‘

M

LLLLLLLL L L L L L L L L L il

- b1 -



Tx

50.

2001483

000\\!0!\!0000./!/000&'

; «\\\\ \\ \\\\\
\\

L I Y W W Y

#4006 0000000 0%

:.,.,:w\\ /

P PP OOPPYOP®PY O Yy

\:

Secure selector pin by threading the metal ring into the left hole!

- 62 -



hx
T

K6S M8 x 12

2x

o1.

Washer M8

3085601 p11

S/ \\
%78

.OO....O0.0.....0.0..«b

00000000000O0O0COO ]

__.uou.-: i 3

\ °

000000000000 000C0O0O0O0

O 00O

of the weight stack!

Numbers to the left

- 63 -



USER GUIDE

PURPOSE
The Eleiko Prestera Dual Adjustable Pulley provides users with a wide range of
excercises that target all muscle groups. All with a small foot print.

GENERAL INSTRUCTIONS FOR USE

1.

M LDd

Use the selector pin to select training weight.
Adjust height on carriage by pulling the pop-pins.
Switch to different handles depending on exercise.

Release 1,5 kg / 3,5 lbs weight increment by pulling pop-pin.

PRODUCT SPECIFICATION

Max weight Pull-Up Bar 150 kg
Max training weight 120 kg / 265 lbs
Product weight 475 kg / 1047 lbs (120 kg weight stack]

415 kg / 915Lbs (90 kg weight stack]

Dimensions (L x W x H) 1212 x 1936 x 2368 mm

47,7x76,2x93,2"

=KD,

2368

Tesessssssessesass

- bl -



CARE AND MAINTENANCE

PREVENTIVE MAINTENANCE AND INSPECTIONS
NOTE: The safety level of the equipment can only be maintained if it is examined regularly for damage and wear.

Regularly:
- Clean surfaces on the frames and tubes from dust and dirt.

- Check that all bolts between parts, walls and floors are properly tightened, according to
recommendations.

- Check equipment for sharp edges. Replace parts with sharp edges.

See also www.eleiko.com.
SPARE PARTS AND SERVICE

The following components are parts that are not listed in the list of components section. They may however need to
be replaced eventually. The rest of the components can be found in the list of components section.

Plastic Protection Plastic Roller

\
Q Q

Q /\

\ 3085570 p38 2001445

3085570 pé

Spring

~

Plunger Pin Knurled Knob

Locking Nut M10
2001624 3085466 p17 2001345

Contact Eleiko for spare parts and service:
Eleiko Group AB | Klastorpsvégen 18 | SE-302 62 HALMSTAD | Sweden
E-mail: info@eleiko.com | Phone: +46 3517 70 70
www.eleiko.com
WARRANTY
All products manufactured by ELEIKO are warranted to the original purchaser to be free from defects in
workmanship and / or materials under normal use or service as follows:
- 5 years on structural moving parts.

- 3 years on bearing, bushings and pulleys.

-1 year on cable and accessories.

- 65 -









ELEIKO

Eleiko Group AB | Klastorpsvagen 18 | SE-302 62 HALMSTAD | Sweden
E-mail: info[@eleiko.com | Phone: +46 35 17 70 70

www.eleiko.com

rev. 2023-06-20



	Front Sheet
	Drawing View1

	Empty page(3)
	Contents
	Maintanance
	Warning lables
	List of components
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12
	Drawing View13
	Drawing View14
	Drawing View15

	List of components(2)
	Drawing View16
	Drawing View17
	Drawing View18
	Drawing View19
	Drawing View20
	Drawing View21
	Drawing View22
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View26
	Drawing View27

	List of components(3)
	Drawing View28
	Drawing View29
	Drawing View30
	Drawing View31
	Drawing View32
	Drawing View34
	Drawing View35
	Drawing View36
	Drawing View37
	Drawing View38
	Drawing View39
	Drawing View40
	Drawing View41
	Drawing View44
	Drawing View45
	Drawing View46
	Drawing View47
	Drawing View449

	Assy instr.
	Drawing View55
	Drawing View56
	Drawing View57
	Drawing View58
	Drawing View59
	Drawing View60

	Bolt to ground
	Step 1
	Drawing View61
	Drawing View62
	Drawing View63
	Detail View B (1 : 5)

	Step 2
	Drawing View69
	Drawing View70

	Step 3
	Drawing View73
	Drawing View74
	Drawing View75
	Drawing View76
	Drawing View77
	Drawing View78
	Detail View C (2 : 15)

	Step 4
	Drawing View85
	Drawing View87
	Drawing View88
	Detail View  (1 : 5)

	Step 5
	Drawing View90
	Detail View   (2 : 15)
	Drawing View95
	Drawing View96
	Drawing View97
	Drawing View98
	Drawing View99

	Step 6
	Drawing View100
	Drawing View103
	Drawing View104
	Drawing View105
	Drawing View107

	Step 7
	Drawing View108
	Drawing View109
	Drawing View110
	Detail View B (1 : 5)

	Step 8
	Drawing View112
	Drawing View113

	Step 9
	Drawing View114
	Drawing View115
	Drawing View116
	Drawing View117
	Drawing View118
	Drawing View119
	Detail View C (2 : 15)

	Step 10
	Drawing View121
	Drawing View123
	Drawing View124
	Detail View  (1 : 5)

	Step 11
	Drawing View125
	Detail View   (2 : 15)
	Drawing View127
	Drawing View128
	Drawing View129
	Drawing View130
	Drawing View131

	Step 12
	Drawing View132
	Drawing View133
	Drawing View134
	Drawing View135
	Drawing View136

	Step 13
	Drawing View137
	Drawing View138
	Drawing View139
	Drawing View140
	Drawing View142

	Step 14
	Drawing View143
	Drawing View144
	Drawing View145
	Drawing View146
	Drawing View148

	Step 15
	Drawing View149
	Drawing View150
	Drawing View151
	Drawing View152
	Drawing View154
	Drawing View155

	Step 16
	Drawing View156
	Detail View  (1 : 5)
	Drawing View158
	Drawing View159
	Drawing View160
	Drawing View161
	Detail View  (1 : 5)

	Step 17
	Drawing View172
	Drawing View173
	Drawing View174
	Drawing View175
	Drawing View176
	Detail View G (1 : 5)

	Step 18
	Drawing View180
	Drawing View181
	Drawing View182
	Drawing View183
	Drawing View184
	Detail View H (1 : 6)

	Step 19
	Drawing View188
	Drawing View189
	Drawing View190
	Drawing View191
	Detail View H (1 : 6)

	Step 20
	Drawing View197
	Detail View I (1 : 6)
	Drawing View199
	Drawing View200

	Step 21
	Drawing View201
	Drawing View204
	Drawing View205
	Detail View W (1 : 9)

	Step 22
	Drawing View207
	Drawing View210

	Step 23
	Drawing View213
	Drawing View214
	Drawing View216
	Detail View  (1 : 8)
	Drawing View218

	Step 24
	Drawing View221
	Drawing View222
	Drawing View225
	Drawing View226
	Drawing View227
	Detail View K (1 : 7)
	Drawing View229
	Detail View L (1 : 7)

	Step 25
	Drawing View231
	Drawing View233
	Drawing View235
	Drawing View236
	Drawing View237
	Drawing View238
	Drawing View239
	Detail View K (1 : 9)
	Drawing View241
	Detail View K (1 : 6)

	Step 26
	Drawing View245
	Drawing View248
	Detail View K (1 : 6)
	Drawing View250
	Drawing View251
	Drawing View252

	Step 27
	Drawing View255
	Drawing View257
	Detail View K (1 : 7)
	Drawing View259

	Step 28
	Drawing View263
	Drawing View264
	Drawing View265
	Drawing View266
	Drawing View267
	Drawing View269
	Drawing View270
	Detail View  (1 : 7)

	Step 29
	Drawing View274
	Drawing View275
	Drawing View278
	Detail View N (1 : 4)
	Drawing View280
	Detail View N (1 : 5)

	Step 30a
	Drawing View284
	Drawing View289
	Detail View N (1 : 8)
	Drawing View291
	Detail View N (1 : 10)
	Drawing View293
	Detail View O (1 : 10)

	Step 30b
	Drawing View304
	Drawing View305
	Drawing View306
	Detail View P (1 : 10)
	Detail View Q (1 : 18)
	Detail View R (1 : 15)
	Detail View S (1 : 5)
	Drawing View451

	Step 31
	Drawing View313
	Drawing View314
	Drawing View315
	Drawing View316

	Step 32
	Drawing View319
	Drawing View320
	Detail View T (1 : 10)

	Step 33
	Drawing View323
	Drawing View324
	Drawing View325
	Drawing View328
	Drawing View329
	Detail View U (1 : 15)

	Step 34
	Drawing View333
	Drawing View334
	Drawing View335
	Drawing View336
	Detail View  (1 : 5)

	Step 35
	Drawing View338
	Drawing View339
	Drawing View340
	Drawing View341
	Drawing View342
	Detail View G (1 : 5)

	Step 36
	Drawing View344
	Drawing View345
	Drawing View346
	Drawing View347
	Drawing View348
	Detail View H (1 : 6)

	Step 37
	Drawing View350
	Drawing View351
	Drawing View352
	Drawing View353
	Detail View V (1 : 6)

	Step 38
	Drawing View355
	Detail View I (1 : 6)
	Drawing View357
	Drawing View439

	Step 39
	Drawing View359
	Drawing View360
	Drawing View361
	Detail View  (1 : 9)

	Step 40
	Drawing View362
	Drawing View363

	Step 41
	Drawing View364
	Drawing View365
	Drawing View366
	Detail View  (1 : 8)
	Drawing View440

	Step 42
	Drawing View369
	Drawing View370
	Drawing View371
	Drawing View372
	Drawing View373
	Detail View K (1 : 7)
	Drawing View375
	Detail View L (1 : 7)

	Step 43
	Drawing View379
	Drawing View380
	Drawing View381
	Drawing View382
	Drawing View383
	Detail View K (1 : 9)
	Drawing View385
	Detail View K (1 : 6)

	Step 44
	Drawing View387
	Drawing View388
	Detail View K (1 : 6)
	Drawing View390
	Drawing View391
	Drawing View392

	Step 45
	Drawing View393
	Drawing View394
	Detail View K (1 : 7)
	Drawing View396

	Step 46
	Drawing View397
	Drawing View398
	Drawing View399
	Drawing View400
	Drawing View401
	Drawing View402
	Drawing View403
	Detail View  (1 : 7)

	Step 47
	Drawing View405
	Drawing View406
	Drawing View407
	Detail View N (1 : 4)
	Drawing View409
	Detail View N (1 : 5)

	Step 48a
	Drawing View411
	Drawing View412
	Detail View N (1 : 8)
	Drawing View414
	Detail View N (1 : 10)
	Drawing View416
	Detail View O (1 : 10)

	Step 48b
	Drawing View419
	Drawing View421
	Drawing View423
	Detail View P (1 : 10)
	Detail View Q (1 : 18)
	Detail View R (1 : 15)
	Detail View S (1 : 5)
	Drawing View450

	Step 49
	Drawing View426
	Drawing View427
	Drawing View428
	Drawing View429

	Step 50
	Drawing View430
	Drawing View431
	Detail View T (1 : 10)

	Step 51
	Drawing View433
	Drawing View434
	Drawing View435
	Drawing View436
	Drawing View437
	Detail View U (1 : 15)

	User guide
	Drawing View441
	Drawing View442

	Care
	Drawing View443
	Drawing View444
	Drawing View445
	Drawing View446
	Drawing View447
	Drawing View448

	Empty page
	Empty page(2)
	Last page
	3085806-M-page.PDF
	Step 43
	Drawing View379
	Drawing View380
	Drawing View381
	Drawing View382
	Drawing View383
	Detail View K (1 : 9)
	Drawing View385
	Detail View K (1 : 6)





